

Advances in the Medical Management of Venous Thromboembolism

A review of the current data on VTE prevention and treatment using a variety of pharmacologic options.

BY JOHN N. MAKARYUS, MD, AND JOE F. LAU, MD, PhD

Venous thromboembolism (VTE), which includes deep vein thrombosis (DVT) and pulmonary embolism (PE), continues to plague both hospitalized and nonhospitalized patients across all demographic and risk factor profiles. VTE represents the third most common cause of cardiovascular death after myocardial infarction and stroke. First-time occurrences are estimated to affect approximately 100 people per 100,000 annually¹ and, in total, between 100,000 and 300,000 patients per year in the United States alone.² In addition, despite wide-scale programs designed to prevent VTE, particularly in hospitalized patients, the incidence of VTE in the United States actually rose between 2002 and 2006 by about one-third.³ The treatment of VTE is effective in preventing negative outcomes, but as in all other disease processes, the selection of the appropriate therapeutic agent and length of therapy is key and must be individualized to each clinical scenario.

RISK FACTORS FOR VTE

Acquired risk factors and noninherited thrombophilias account for the majority of VTE events. Risk factors for VTE include age, recent surgery (particularly orthopedic procedures), underlying malignancy, pregnancy, oral contraceptive use, and hormone replacement therapy.⁴ Importantly, a previous episode of VTE significantly increases the risk of recurrence, regardless of whether the

initial event was provoked. Hospitalization alone (for any indication) increases the risk of VTE by approximately eightfold.⁵ Furthermore, common cardiovascular disease risk factors, such as hypertension, diabetes mellitus, obesity, and cigarette smoking, have been shown to increase the risk of VTE.⁶ Inherited thrombophilias, such as factor V Leiden, protein C and S deficiency, and antiphospholipid antibody syndrome, also place patients at increased risk of thrombotic events. Despite recent advances in prevention and management, VTE remains a frequent cause of morbidity and mortality, particularly among patients who have been hospitalized.

MANAGEMENT OF VTE

During the past several decades, medical therapy for VTE was limited to heparin, warfarin, or their analogues. Despite the efficacy of both heparin agents and vitamin K antagonists (VKAs), such as warfarin, these agents have limitations, including narrow therapeutic windows, variability in individual patient pharmacodynamics, and the need for monitoring to ensure an adequate anticoagulant effect.^{7,8} An aging patient population requiring anticoagulation for a variety of indications has increased the need for oral anticoagulants that offer the efficacy of VKAs with fewer logistical limitations. The following will review treatment guidelines for the management and prophylaxis of VTE in various subsets of patients, as well

as the literature regarding recent advances in the medical management of VTE.

DURATION OF THERAPY

The general duration of therapy for patients with VTE largely depends on the specific clinical scenario and whether the risk factors for VTE are transient or persistent. It is important to consider that despite anticoagulation therapy, approximately 6% of patients will have recurrent VTE during the first 6 months. Patients with provoked or unprovoked VTE will share similar risks of recurrence while receiving anticoagulant therapy. However, once anticoagulant therapy is stopped, those who have unprovoked VTE will have a higher recurrent risk of experiencing another event (specifically, approximately 10% at 1 year and 30% at 5 years). Those who have known triggers for VTE will have lower recurrence rates (specifically, approximately 3% at 1 year and 10% at 5 years).⁸

Regardless of the actual risk of recurrence, the true concern is the increased mortality rate (3.6%–10%) associated with recurrent episodes of VTE.^{9,10} Although there is certainly a diminished risk of recurrence in patients who are treated with prolonged courses of anticoagulation, this benefit must be weighed against the concurrent increased risk of bleeding. As a result of the variety of clinical scenarios, the duration of therapy depends on whether the VTE event is provoked.

Unprovoked (Idiopathic) VTE

The exact duration of therapy for unprovoked VTE remains undetermined. The 2012 guidelines from the American College of Chest Physicians recommend anticoagulation for at least 3 months after an episode of unprovoked VTE.⁸ After 3 months of therapy, patients with unprovoked VTE should be re-evaluated for the need for further therapy. If the patient is at low risk of bleeding and is generally compliant with therapeutic regimens, extended anticoagulation for PE and proximal DVT is generally recommended. In contrast, patients with a second episode of unprovoked VTE should receive indefinite anticoagulation. The clinician can also choose to conduct surveillance testing via venous duplex ultrasound and/or D-dimer assessment to help guide the length of anticoagulation therapy.

Provoked (Secondary) VTE

Patients with provoked VTE have a lower risk of recurrence than those with unprovoked VTE. The American College of Chest Physicians guidelines recommend a duration of anticoagulation therapy for 3 months in these cases.⁸ However, therapy may be extended if expo-

sure to the risk factor persists, such as in patients with malignancy. Other risk factors include recent surgery (particularly orthopedic procedures), prolonged immobility, hospitalization, long-distance travel, recent trauma, pregnancy, and the use of oral contraceptives.^{11,12}

With regard to anticoagulant options, unfractionated heparin, low-molecular-weight heparin (LMWH), VKAs, and novel oral anticoagulants (discussed later) can be used. In patients with cancer, data from the CLOT trial favor the initial use of LMWH over warfarin (for at least 6 months) followed by further anticoagulation if the cancer is still active.¹³

FURTHER TESTING TO GUIDE DURATION OF THERAPY

Given the relative uncertainty regarding the optimal duration of therapy, clinicians have additional tools sanctioned by the current evidence that may be beneficial in guiding the duration of anticoagulation.

D-Dimer Testing

D-dimer testing has been evaluated as a means to assess the risk of developing recurrent VTE and thus the need for further anticoagulation.¹⁴⁻¹⁶ The PROLONG study demonstrated that patients with an abnormal D-dimer value, measured 1 month out after an initial 3-month course of anticoagulation for unprovoked VTE, have higher rates of recurrence. Continuing anticoagulation in this cohort reduced this risk during an 18-month follow-up period.¹⁷ The extended results of the PROLONG trial over a mean of 2.5 years showed that these results could be extrapolated over a longer time interval. Recurrent VTE rates were significantly higher in patients with an abnormal D-dimer level who were randomized not to resume anticoagulation than in those who resumed anticoagulation or in those with normal D-dimer values (23% vs 5% and 13%, respectively).¹⁸

Preliminary results from the PROLONG-PLUS trial suggest that D-dimer values could help guide therapy in patients with a history of multiple VTE events as well.¹⁹ Pooled analysis of similar trials revealed that patients with negative D-dimer results have an annual risk for recurrent VTE of approximately 3.5%, whereas patients with a positive D-dimer result have an annual risk for recurrent VTE of approximately 8.9%.²⁰ With these results from PROLONG, clinicians can consider stopping anticoagulation after 3 months in patients who had their first episode of unprovoked VTE and a negative D-dimer. Further large-scale, randomized trials will be necessary to delineate the safety of relying on D-dimer values alone to direct the duration of therapy.

Venous Duplex Ultrasonography

The presence of residual thrombi on duplex venous ultrasonography has been shown to correlate with risk of recurrence,^{21,22} and the positive predictive value of a stable or improved ultrasound study after an initial proximal DVT event is estimated to be approximately 90%.²³ Recent randomized trials have had promising results using repeat ultrasonography to help guide the duration of anticoagulation. Using the information garnered from ultrasound to guide therapy, Prandoni and colleagues demonstrated a 35% reduction in the risk of recurrent VTE events in 538 patients with a first episode of unprovoked proximal DVT, compared to conventional fixed dosing regimens, with no statistically significant increase in bleeding risk.²⁴ There is no formalized recommendation regarding how to use ultrasonography to guide therapeutic regimens in patients diagnosed with VTE. Thus, each patient's risk factor profile and clinical scenario should be used to decide the need for further imaging. Nevertheless, repeat duplex ultrasonography is yet another tool to guide the decision regarding the optimal duration of anticoagulation.

NOVEL CONCEPTS IN THE MEDICAL MANAGEMENT OF VTE

Statins and VTE

Already the mainstays in the medical management and prevention of cardiovascular disease, statins have also been touted for VTE prevention.^{25,26} Statins have been shown to possess antithrombotic properties, and as a result, their use in the treatment and prevention of venous thromboembolic events has gained traction.²⁷ A recent meta-analysis revealed an odds ratio of 0.81 (95% confidence interval [CI], 0.66–0.99) for the development of a first episode of VTE in patients on statin therapy compared to those who were not.²⁸ Analysis of outcomes data from the JUPITER trial, which included more than 17,000 nonhyperlipidemic patients with elevated C-reactive protein levels, revealed a 53% reduction in VTE events (hazard ratio [HR], 0.47; 0.21–1.03; $P = .05$) in patients randomized to 20 mg of rosuvastatin compared to those who received a placebo.²⁹ Systematic reviews have since solidified the validity of the results from the JUPITER trial.³⁰

Despite the beneficial aspect of utilizing statins in the prevention of VTE, the number needed to treat to prevent one VTE event has been estimated to be about 2,000, sparking some trepidation regarding the regular use of statins solely for the prevention of VTE.³¹ A recent trial using registry data from the Netherlands examining the effect of statin therapy on the prevention of VTE in patients with previous PE revealed that statins were

associated with a 50% reduction in the rate of recurrent PE (after adjustment for VKA therapy, sex, and history of cardiovascular disease events; HR, 0.5; 95% CI, 0.36–0.7). There was also a significant reduction in all-cause mortality, with greater benefit being derived from higher doses of statin therapy.³² Although further studies must be performed to elucidate the mechanism whereby statins reduce VTE risk, current data suggest that statins are as safe and effective as adjunctive therapy for both primary and secondary prevention of VTE events.

Aspirin and VTE

In the past 30 years, aspirin has been evaluated for a multitude of cardiovascular disease processes, including the prevention of VTE. The WARFASA trial demonstrated that compared to placebo, aspirin at a dose of 100 mg daily reduced the risk of recurrent VTE following 6 to 18 months of VKA therapy in patients with initial episodes of unprovoked VTE (6.6% vs 11.2% per year; HR, 0.58; 95% CI, 0.36–0.93) over a follow-up of about 2 years with no significant increase in bleeding risk.³³ The ASPIRE trial of more than 800 postoperative patients revealed a 34% reduction in the composite secondary outcome of VTE, myocardial infarction, stroke, or cardiovascular death with aspirin (HR, 0.66; 95% CI, 0.48–0.92; $P = .01$), due mainly to a reduced incidence of arterial ischemic events. However, the rate of recurrent VTE was not statistically significant.³⁴ Although still controversial, these studies suggest that in selected patients, aspirin at doses of 100 mg daily or higher following at least 3 months of traditional anticoagulation may be a viable option for preventing recurrent venous, as well as arterial, thromboembolic events, with a minimal increased risk of bleeding.

Low-Intensity Warfarin

Moderate-intensity VKA therapy with a goal international normalized ratio (INR) of 2 to 3 remains the standard of care in the management of VTE. There is debate, however, as to whether so-called low-intensity anticoagulation with a goal INR of 1.5 to 2 is efficacious and has a theoretically lower risk of bleeding. Two pivotal trials tackled these questions in the early to mid 2000s: the PREVENT and ELATE trials. The PREVENT trial randomized about 500 patients with unprovoked PE or DVT who had completed an average of 6 months of anticoagulation to either placebo or low-intensity warfarin with a target INR of 1.5 to 2. Patients in the warfarin group had an approximately two-thirds lower rate of recurrence compared to the placebo group. The study was terminated early at 2 years as a result of the overwhelmingly positive results in the warfarin group. Furthermore, there

was no statistically significant difference between the two groups in terms of bleeding risk.³⁵

The Canadian ELATE trial, however, had opposite results. The trial compared low-intensity warfarin to standard warfarin therapy (INR goal, 2–3) in about 740 patients who were previously treated for unprovoked VTE. During an approximately 2-year follow-up period, the likelihood of recurrence was about three times higher in the low-intensity cohort compared to the standard-intensity group, with no significant difference in terms of major adverse event rates.¹⁴ Although more studies are certainly needed, the data imply that even though low-intensity warfarin is better than placebo, standard anticoagulation remains optimal for long-term secondary prevention of unprovoked VTE.³⁶

NOVEL ORAL ANTICOAGULANTS

Novel oral anticoagulants have been developed over the past decade, partially in response to the flaws inherent to traditional anticoagulation for VTE, including variations in patient response to therapy as well as the need for routine monitoring. These agents generally have one of two mechanisms: inhibition of coagulation factor IIa (thrombin) or of factor Xa. The following is a brief review of the evidence behind the use of the novel oral agents for the management of VTE and the strategies for selecting the optimum oral anticoagulant in a variety of clinical scenarios.^{37,38} For a more detailed review of the clinical trial data for the use of novel oral anticoagulants in comparison with conventional anticoagulation strategies for VTE, we recommend

TABLE 1. PHARMACOLOGIC PROPERTIES OF SELECTED NOVEL ORAL ANTICOAGULANTS^a

	Dabigatran	Rivaroxaban	Apixaban
Mechanism of action	Direct thrombin (IIa) inhibitor	Direct factor Xa inhibitor	Direct factor Xa inhibitor
Metabolism and excretion	80% renal, 20% fecal	66% renal, 33% fecal	27% renal, 73% fecal or biliary
Protein binding	35%	92%–95%	87%
Half-life	12–17 h	5–9 h	8–15 h
Oral bioavailability	3%–7%	10 mg: 80%–100%; 20 mg: 66%	50%
Time to peak effect	1–3 h	1–3 h	1–3 h
Dosing (VTE prophylaxis)	Normal renal function: initiate at 110 mg (1–4 h after surgery), continue at 220 mg for 28–35 d; abnormal renal function (creatinine clearance < 50 mL/min): initiate at 75 mg, continue at 150 mg daily for 28–35 d	Initiate at 10 mg (6–10 h after surgery), continue at 10 mg daily for 12 d (knee surgery) or 25 d (hip surgery)	Initiate at 2.5 mg twice daily (12–24 h after surgery), continue at 2.5 mg twice daily for 10–14 d (knee surgery) or 32–38 d (hip surgery)
Dosing (VTE therapy)	Not currently approved	Acute VTE: 15 mg twice daily for 3 wk followed by 20 mg/d for treatment period; extended therapy: after an initial 6 mo of anticoagulation, 20 mg daily	Not currently approved
Monitoring	Not required	Not required	Not required
Antidote	None	None	None
Drug interactions	P-glycoprotein	CYP3A4	CYP3A4, P-glycoprotein

^aAdapted with permission from Macmillan Publishers Ltd: *Nat Rev Cardiol*. Makaryus JN, Halperin JL, Lau JF. Oral anticoagulants in the management of venous thromboembolism. 2013;10:397-409, copyright 2013.

the recent article by Makaryus et al in *Nature Reviews Cardiology*.³⁹

Dabigatran

Dabigatran is a direct thrombin inhibitor that has a half-life of approximately 12 to 17 hours (Table 1). Approximately 80% of the drug is renally cleared, and thus, caution is advised in patients with renal insufficiency.

VTE prophylaxis. Three randomized clinical trials have established the efficacy of dabigatran for VTE prophylaxis

(Table 2). The RE-MODEL and RENOVATE I and II trials established the noninferiority of dabigatran compared to enoxaparin for the prevention of VTE in patients undergoing orthopedic surgery. In general, dabigatran was found to be equivalent to standard therapy at preventing the composite outcome of VTE events and all-cause mortality, with no significant difference in terms of bleeding risk.⁴⁰ The RE-MOBILIZE trial, which compared dabigatran to enoxaparin (30 mg subcutaneously twice daily) in knee replacement surgery failed to demonstrate the noninferiority of dabigatran in preventing the same endpoint.⁴¹ Nevertheless, most data point to similar effi-

TABLE 2. PHASE III CLINICAL TRIALS OF DABIGATRAN FOR VTE PROPHYLAXIS AND THERAPY^a

VTE Prophylaxis							
Trial	Patient Population/ Cohort Size	Dabigatran Dose/ Duration	Enoxaparin Dose/ Duration	DVT/PE/ Death (%) Dabigatran Versus Enoxaparin	P Value	Major Bleeding (%) Dabigatran Versus Enoxaparin	P Value
RE-MODEL	TKR n = 2,101	150 or 220 mg daily for 6–10 d	40 mg daily for 6–10 d	40.5% (150 mg), 36.4% (220 mg) vs 37.7%	.82 (150 mg), .38 (220 mg)	1.3% (150 mg), 1.5% (220 mg) vs 1.3%	1 (150 mg), .82 (220 mg)
RE-NOVATE	THR n = 3,493	150 or 220 mg daily for 28–35 d	40 mg daily for 28–35 d	8.6% (150 mg), 6% (220 mg) vs 6.7%	< .0001 (150 mg), < .0001 (220 mg)	1.3% (150 mg), 2% (220 mg) vs 1.6%	.6 (150 mg), .44 (220 mg)
RE-NOVATE II	THR n = 2,055	220 mg daily for 28–35 d	40 mg daily for 28–35 d	7.7% vs 8.8%	< .0001	1.4% vs 0.9%	.4
RE-MOBILIZE	TKR n = 2,615	150 or 220 mg daily for 12–15 d	30 mg twice daily for 12–15 d	33.7% (150 mg), 31.1% (220 mg) vs 25.3%	.0009 (150 mg), .0234 (220 mg)	0.6% (150 mg), 0.6% (220 mg) vs 1.4%	N/A
VTE Therapy							
Trial	Patient Population/ Cohort Size	Study Design	Recurrent VTE	P Value	Major Bleeding		
RE-COVER	2,539 patients with acute VTE initially treated with parenteral anticoagula- tion (median, 9 d)	Randomized, double-blind, noninferiority trial of dabig- atran 150 mg twice daily vs warfarin	Dabigatran 150 mg twice daily: 30/1,274 (2.4%); warfa- rin: 27/1,265 (2.1%)	< .001 (nonin- feriority)	Dabigatran: 20/1,274 (1.6%); warfarin: 24/1,265 (1.9%)		

Abbreviations: THR, total hip replacement; TKR, total knee replacement.

^aAdapted with permission from Macmillan Publishers Ltd: *Nat Rev Cardiol*. Makaryus JN, Halperin JL, Lau JF. Oral anticoagulants in the management of venous thromboembolism. 2013;10:397-409, copyright 2013.

TABLE 3. CURRENT APPROVED CLINICAL USE OF NOVEL ORAL ANTICOAGULANTS^a

	Nonvalvular AF		VTE Prophylaxis After Orthopedic Surgery		Acute VTE Treatment		Extended VTE Therapy	
	US FDA	Canada/ Europe	US FDA	Canada/ Europe	US FDA	Canada/ Europe	US FDA	Canada/ Europe
Dabigatran	✓	✓		✓				
Rivaroxaban	✓	✓	✓	✓	✓	✓	✓	✓
Apixaban	✓	✓		✓				

^aAdapted with permission from Macmillan Publishers Ltd: Nat Rev Cardiol. Makaryus JN, Halperin JL, Lau JF. Oral anticoagulants in the management of venous thromboembolism. 2013;10:397-409, copyright 2013.

cacies of dabigatran and standard anticoagulation with similar safety profiles.

VTE therapy. The RE-COVER trial enrolled patients with acute PE or proximal DVT and compared long-term therapy with warfarin to dabigatran following initial therapy with LMWH (Table 2). This double-blind, randomized, noninferiority study showed dabigatran to be noninferior to warfarin for preventing the primary outcome of 6-month incidence of recurrent VTE or VTE-related deaths, with a higher overall rate of bleeding in the warfarin group, although this difference was nonsignificant.⁴²

The efficacy and safety of dabigatran in the secondary prevention of VTE was studied in the RE-MEDY and RE-SONATE trials, comparing dabigatran to warfarin and placebo in the prevention of recurrent symptomatic VTE (Table 2).⁴³ Recently released data from these trials have shown dabigatran to be effective in the extended treatment (following at least 3 months of traditional anticoagulant therapy) of VTE compared to warfarin (HR with dabigatran, 1.44; 95% CI, 0.78–2.64; $P = .01$ for noninferiority) and compared to placebo (HR, 0.08; 95% CI, 0.02–0.25; $P < .001$), with similar rates of major bleeding episodes. Based on the evidence available to date, dabigatran appears at least as effective as warfarin, with a similar risk factor profile for treating patients with established VTE.⁴⁴

Dosing recommendations. Dabigatran has not yet received approval for any VTE indication in the United States (Table 3). In countries where the drug has been approved for VTE prophylaxis following orthopedic surgery, dabigatran is first given at a dose of 110 mg within 4 hours after surgery, continued at a daily dose of 220 mg, and then for a total of approximately 10 days after

knee arthroplasty and 28 to 35 days after hip arthroplasty. For patients with moderate to severe renal insufficiency, older than 75 years, or those taking medications that inhibit P-glycoproteins, a lower dose of 75 mg daily is recommended (Table 1). Dabigatran has not yet received approval for treatment of acute VTE.

Rivaroxaban

Rivaroxaban was the first commercially available oral factor Xa inhibitor. The drug has a half-life of 5 to 9 hours, with one-third cleared by the kidneys and the remainder by the hepatobiliary system (Table 1).⁴⁵ The US Food and Drug Administration (FDA) approved rivaroxaban for the prevention of VTE after orthopedic surgery, for the prevention of stroke in patients with nonvalvular atrial fibrillation (AF),⁴⁶ to treat patients with DVT and/or PE, and to reduce the risk of recurrent DVT and PE (Table 3). Like dabigatran, rivaroxaban should be used with caution in patients with underlying renal insufficiency, with dose reduction recommended if a patient's creatinine clearance is between 30 and 50 mL/min. Rivaroxaban should not be used if the creatinine clearance is below 30 mL/min (Table 4).

VTE prophylaxis. The utility of rivaroxaban in the management of VTE was primarily established by the RECORD trials (Table 5). These four trials demonstrated that rivaroxaban 10 mg once daily compared favorably to enoxaparin regimens administered after orthopedic surgery, with a pooled relative risk of VTE of 0.38 with rivaroxaban compared to enoxaparin, 40 mg subcutaneously daily ($P < .0001$) and 0.77 compared to enoxaparin, and 30 mg subcutaneously twice daily ($P = .05$) with similar adverse event rates.⁴⁷

TABLE 4. CONTRAINDICATIONS AND WARNINGS FOR SELECTED NOVEL ORAL ANTICOAGULANTS^a

Dabigatran	Contraindications	Warnings/Precautions
	<ul style="list-style-type: none"> • Bleeding • Hypersensitivity 	<ul style="list-style-type: none"> • Concomitant use of P-glycoprotein inducers or inhibitors • Renal insufficiency • Prosthetic heart valves • Pregnancy (category C)
Rivaroxaban	Contraindications	Warnings/Precautions
	<ul style="list-style-type: none"> • Bleeding • Hypersensitivity 	<ul style="list-style-type: none"> • Concomitant use of P-glycoprotein inducers or inhibitors • Concomitant use of strong CYP3A4 inhibitors • Avoid if creatinine clearance < 30 mL/min • Avoid in patients with hepatic impairment • Prosthetic heart valves • Pregnancy (category C)
Apixaban	Contraindications	Warnings/Precautions
	<ul style="list-style-type: none"> • Bleeding • Hypersensitivity 	<ul style="list-style-type: none"> • Concomitant use of P-glycoprotein inducers or inhibitors • Concomitant use of strong CYP3A4 inhibitors • Renal insufficiency • Avoid in patients with hepatic impairment • Prosthetic heart valves • Pregnancy (category B)

^aAdapted with permission from Macmillan Publishers Ltd: Nat Rev Cardiol. Makaryus JN, Halperin JL, Lau JF. Oral anticoagulants in the management of venous thromboembolism. 2013;10:397-409, copyright 2013.

Extended therapy with rivaroxaban compared to enoxaparin in medically ill patients was evaluated in the MAGELLAN trial (Table 5). The MAGELLAN trial showed rivaroxaban to be noninferior to enoxaparin in preventing symptomatic VTE or asymptomatic proximal DVTs, with a relative risk for rivaroxaban of 0.77 (95% CI, 0.62–0.96; $P = .02$ for noninferiority) after 35 days. Unlike the RECORD trials, however, MAGELLAN results showed an increased risk of bleeding in patients taking rivaroxaban over the short-term period of follow-up (4.1% and 1.7% at day 35, respectively; $P < .001$).²⁹

VTE therapy. With regard to the treatment of diagnosed VTE, the EINSTEIN-DVT trial compared rivaroxaban—15 mg twice daily for 3 weeks followed by 20 mg once daily for 3, 6, or 12 months—and LMWH or VKA in patients with DVT without symptomatic PE.⁴¹ The incidence of recurrent symptomatic VTE was 3% in the conventional therapy arm compared to 2.1% in the rivaroxaban arm (HR, 0.68; 95% CI, 0.44–1.04; noninferiority $P < .0001$), with similar bleeding rates between both groups.⁴⁸

EINSTEIN-PE, focusing on patients with symptomatic acute PE,⁴⁹ revealed rivaroxaban to be noninferior to LMWH and VKA (noninferiority margin, 2; $P = .003$) for the prevention of recurrent VTE (HR, 1.12; 95% CI, 0.75–1.68), although there were more major bleeding events within the rivaroxaban group (HR, 0.49; 95% CI,

0.31–0.79; $P = .003$), implying that a fixed-dose regimen of rivaroxaban may be safer.^{49,50} For extended prevention of VTE recurrence, the EINSTEIN-Extension trial found rivaroxaban to be more effective than placebo, with an 82% relative risk reduction ($P = .001$) and a major bleeding incidence of 0.7% in the rivaroxaban group and none within the placebo group.^{48,51}

Dosing recommendations. For VTE prophylaxis, rivaroxaban can be given at 10 mg daily for approximately 12 days following knee surgery and 25 days following hip replacement surgery. The drug was recently granted FDA approval for the treatment of acute VTE at 15 mg twice daily for 3 weeks followed by 20 mg daily for the remainder of the treatment period.

Apixaban

Another direct factor Xa inhibitor, apixaban, is being used for an increasing number of indications. The drug has a half-life of 8 to 15 hours (Table 1). Given its primarily fecal route of elimination, apixaban may be better tolerated in patients with renal insufficiency, although it may be generally advisable to consider VKAs in patients with advanced chronic kidney disease.⁵² In Canada and Europe, apixaban is approved for the primary prevention of VTE in patients undergoing orthopedic surgery

TABLE 5. PHASE III CLINICAL TRIALS OF RIVAROXABAN FOR VTE PROPHYLAXIS AND THERAPY^a

VTE Prophylaxis							
Trial	Patient Population/ Cohort Size	Rivaroxaban Dose/Duration	Enoxaparin Dose/ Duration	DVT/PE/ Death (%) Rivaroxaban Versus Enoxaparin	P Value	Major Bleeding (%) Rivaroxaban Versus Enoxaparin	P Value
RECORD 1	THR n = 4,501	10 mg daily/35 d	40 mg daily/35 d	1.1% vs 3.7%	< .001	0.3% vs 0.1%	.18
RECORD 2	THR n =2,509	10 mg daily/31–39 d	40 mg daily/14 d	2% vs 9.3%	< .0001	< 0.1% vs <0.1%	—
RECORD 3	TKR n = 2,615	10 mg daily/10–14 d	40 mg daily/10–14 d	9.6% vs 18.9%	< .001	0.6% vs 0.5%	.77
RECORD 4	TKR n = 2,055	10 mg daily/10–14 d	40 mg twice daily/10–14 d	6.9% vs 10.1%	.0118	0.7% vs 0.3%	.11
MAGELLAN	Acute medical illness n = 8,101	10 mg daily/35 ± 4 d	40 mg daily/10 ± 4 d	2.7% vs 2.7%	.003	2.8% vs 1.2%	.001
VTE Therapy							
Trial	Patient Population/ Cohort Size	Study Design	Symptomatic Recurrent VTE	P Value	Major Bleeding (%) Apixaban Versus Enoxaparin		
Einstein-DVT	3,448 patients with acute symptomatic DVT	Noninferiority study of rivaroxaban alone (15 mg twice daily for 3 wk followed by 20 mg daily) vs enoxaparin followed by a VKA for 3, 6, or 12 mo	Rivaroxaban: 36 events (2.1%); enoxaparin + VKA: 51 events (3%)	< .001 (noninferiority)	Rivaroxaban: 8%; enoxaparin/VKA: 8%		
Einstein-PE	4,832 patients with acute symptomatic PE ± DVT	Noninferiority study of rivaroxaban (15 mg twice daily for 3 wk followed by 20 mg daily) vs enoxaparin followed by a VKA for 3, 6, or 12 mo	Rivaroxaban: 50 events (2.1%); enoxaparin + VKA: 44 events (1.8%)	.003 (noninferiority)	Rivaroxaban: 10.3%; enoxaparin/VKA: 11.4%; (P = .23)		
Einstein-EXT	1,196 patients who completed 6–12 mo anti-coagulation for VTE	Double-blind superiority study of rivaroxaban alone (15 mg twice daily for 3 wk followed by 20 mg daily) vs enoxaparin followed by a VKA for 6–12 mo	Rivaroxaban: 8 events (1.3%); placebo: 42 events (7.1%)	< .001	Rivaroxaban: 0.7%; enoxaparin/VKA: 0%; (P = .11)		

Abbreviations: THR, total hip replacement; TKR, total knee replacement.

^aAdapted with permission from Macmillan Publishers Ltd: Nat Rev Cardiol. Makaryus JN, Halperin JL, Lau JF. Oral anticoagulants in the management of venous thromboembolism. 2013;10:397-409, copyright 2013.

TABLE 6. PHASE III CLINICAL TRIALS OF APIXABAN FOR VTE PROPHYLAXIS AND THERAPY^a

VTE Prophylaxis							
Trial	Patient Population/ Cohort Size	Apixaban Dose/ Duration	Enoxaparin Dose/ Duration	DVT/PE/ Death (%) Apixaban Versus Enoxaparin	P Value	Major Bleeding (%) Apixaban Versus Enoxaparin	P Value
ADVANCE-1	TKR n = 3,195	2.5 mg twice daily for 10–14 d	30 mg twice daily for 12 d	Apixaban failed noninferiority to enoxaparin: 9% vs 8.8%	.06 (non-inferiority)	0.7% vs 1.4%	.05
ADVANCE-2	TKR n = 3,057	2.5 mg twice daily for 10–14 d	40 mg daily for 10–14 d	15.1% vs 24.4%	< .0001 (superiority)	0.6% vs 0.9%	.3
ADVANCE-3	THR n = 5,407	2.5 mg twice daily for 35 d	40 mg daily for 35 d	1.4% vs 3.9%	< .001 (superiority)	0.8% vs 0.7%	.54
ADOPT	Medical illness n = 4,495	2.5 mg twice daily for 30 d	40 mg twice daily for 6–14 d	2.71% vs 3.06%	.44	0.46% vs 0.19%	.04
VTE Therapy							
Trial	Patient Population/ Cohort Size	Study Design	DVT/PE/Death (%)		P Value	Major Bleeding (%)	
AMPLIFY	5,395 acute VTE patients: apixaban (n = 2,609); conventional therapy (enoxaparin/warfarin [n = 2,635])	Randomized, double-blind-trial	Apixaban: 59/2,609 (2.3%); conventional therapy: 71/2,635 (2.7%)		< .001 (non-inferiority)	Apixaban: 0.6%; conventional therapy: 1.8% (P < .001 for superiority)	
AMPLIFY-EXT	2,482 VTE completed 6–12 mo of therapy	ITT analysis of apixaban 2.5 mg twice daily or 5 mg twice daily vs placebo	Apixaban (2.5 mg): 14/830 (1.7%); Apixaban (5 mg): 14/813 (1.7%); placebo: 73/829 (8.8%)		< .001 (superiority)	Apixaban (2.5 mg): 0.2%; apixaban (5 mg): 0.1%; placebo: 0.5%	
Abbreviations: ITT, intention to treat; THR, total hip replacement; TKR, total knee replacement.							
ªAdapted with permission from Macmillan Publishers Ltd: Nat Rev Cardiol. Makaryus JN, Halperin JL, Lau JF. Oral anticoagulants in the management of venous thromboembolism. 2013;10:397-409, copyright 2013.							

(Table 3). The FDA has yet to grant approval for apixaban in VTE prophylaxis or treatment.

VTE prophylaxis. The ADVANCE trials evaluated apixaban for the prevention of VTE in patients undergoing orthopedic surgery. Although ADVANCE-1 failed to demonstrate the noninferiority of apixaban in preventing the composite outcome of nonfatal PE, DVT, and all-cause mortality,⁵³ apixaban compared favorably to standard therapy with enoxaparin in the following two trials, which showed apixaban to be noninferior (ADVANCE-2) and even superior (ADVANCE-3) to enoxaparin.^{54,55} In

both studies, the rates of major bleeding were similar in the two treatment arms (Table 6).

For extended prophylaxis, the ADOPT trial compared prophylaxis with apixaban for 30 days compared to short-term prophylaxis with enoxaparin for 6 to 14 days in acutely ill patients. The trial demonstrated no statistically significant difference between the two groups in terms of VTE events, although there was a statistically significant increase in the risk of major bleeding in the apixaban group compared to the enoxaparin group at 30 days (risk ratio, 2.58; 95% CI, 1.02–7.24; P = .04) (Table 6).⁵⁶ The results of these studies support the use of oral fac-

tor Xa inhibitors to prevent VTE over a standard period of time, without increasing the risk of bleeding compared to conventional anticoagulation strategies. Further studies are needed to determine the potential utility of extended prophylaxis with these agents.

VTE treatment. Apixaban has been studied for the treatment of diagnosed VTE as well. Recently published results from the AMPLIFY trial demonstrated that a fixed-dose regimen of apixaban was noninferior to conventional therapy composed of enoxaparin followed by warfarin ($P < .001$). The primary efficacy outcome of symptomatic recurrent VTE or VTE-related death was reached in 2.3% of the patients in the apixaban group versus 2.7% in the conventional therapy group. Of note, apixaban was associated with significantly less bleeding, as major bleeding occurred in 0.6% versus 1.8% (apixaban vs conventional therapy), respectively (risk ratio, 0.31; 95% CI, 0.17–0.55, $P < .001$ for superiority). Apixaban also compared more favorably against conventional therapy when evaluating the composite outcome of major bleeding and clinically relevant nonmajor bleeding (4.3% vs 9.7%, respectively; $P < .001$) (Table 6).⁵⁷ The companion trial, AMPLIFY-EXT (Extension),⁵⁸ is an intention-to-treat analysis, which revealed that either 2 or 5 mg of apixaban effectively reduced the risk of recurrent VTE, without an increased risk of bleeding, when compared to placebo (1.7% incidence of recurrent VTE or VTE-related death in both treatment groups compared to 8.8% of the placebo group).⁵⁸ Furthermore, the rates of major bleeding were actually lower in the treatment groups, with comparable nonmajor bleeding rates in all three cohorts.

Dosing recommendations. For VTE prophylaxis, apixaban is given at 2.5 mg twice daily, which is started within 24 hours of surgery. The recommended duration of therapy is 10 to 14 days after knee replacement and 32 to 38 days after hip replacement surgeries. Apixaban has not yet received approval for acute VTE treatment (Table 3).

Other Agents

Numerous anticoagulants are currently under investigation for a wide array of indications. Edoxaban, another factor Xa inhibitor, has been approved in Japan for VTE prevention following lower limb surgery and is under investigation for the prevention of stroke and systemic embolism in patients with AF in the ENGAGE-AF trial.⁵⁹ Other agents, including betrixaban⁶⁰ and otamixaban,⁶¹ are currently in earlier stages of development. The utility of these two agents in the prevention and management of VTE is as yet unknown.

CONCLUSION

The prevention and management of VTE has progressed significantly over the past decade. Although heparin analogues and vitamin K antagonists were, and remain, the mainstay of therapy, the last few years have seen a dramatic increase in the number of novel agents such as dabigatran, rivaroxaban, and apixaban being used in the management of the disease. This has largely been driven by the need for a more predictable therapeutic effect, ease of administration, and the need to minimize adverse outcomes. More research on these and other new agents, in addition to further analysis of treatment algorithms that incorporate diagnostic modalities including venous duplex ultrasonography and D-dimer levels, should help tailor the clinician's approach toward the prevention and management of VTE. ■

John N. Makaryus, MD, is an advanced cardiovascular imaging fellow within the Department of Cardiology at Columbia University Medical Center in New York, New York. He stated that he has no financial interests related to this article.

Joe F. Lau, MD, PhD, FACC, FSVM, RPLV, is Assistant Professor of Cardiology, Department of Cardiology, Hofstra North Shore-Long Island Jewish School of Medicine; and Medical Director of the Noninvasive Vascular Diagnostic Laboratory at the Long Island Jewish Medical Center in New Hyde Park, New York. He stated that he has no financial interests related to this article. Dr. Lau may be reached at (718) 470-7330; jlau@nshs.edu.

- White RH. The epidemiology of venous thromboembolism. *Circulation*. 2003;107:14–8.
- Spencer FA, Emery C, Lessard D, et al. The Worcester Venous Thromboembolism study: a population-based study of the clinical epidemiology of venous thromboembolism. *J Gen Intern Med*. 2006;21:722–727.
- Deitelzweig SB, Johnson BH, Lin J, Schulman KL. Prevalence of clinical venous thromboembolism in the USA: current trends and future projections. *Am J Hematol*. 2011;86:217–220.
- Anderson FA Jr, Spencer FA. Risk factors for venous thromboembolism. *Circulation*. 2003;107:19–16.
- Heit JA, Silverstein MD, Mohr DN, et al. Risk factors for deep vein thrombosis and pulmonary embolism: a population-based case-control study. *Arch Intern Med*. 2000;160:809–815.
- Piazza G, Goldhaber SZ. Venous thromboembolism and atherothrombosis: an integrated approach. *Circulation*. 2010;121:2146–2150.
- Bates SM, Greer IA, Middeldorp S, et al. VTE, thrombophilia, antithrombotic therapy, and pregnancy: Antithrombotic Therapy and Prevention of Thrombosis, 9th ed: American College of Chest Physicians Evidence-Based Clinical Practice Guidelines. *Chest*. 2012;141:e691S–736S.
- Kearon C, Akl EA, Comerota AJ, et al. Antithrombotic therapy for VTE disease: Antithrombotic Therapy and Prevention of Thrombosis, 9th ed: American College of Chest Physicians Evidence-Based Clinical Practice Guidelines. *Chest*. 2012;141:e419S–94S.
- Douketis JD, Gu CS, Schulman S, et al. The risk for fatal pulmonary embolism after discontinuing anticoagulant therapy for venous thromboembolism. *Ann Intern Med*. 2007;147:766–774.
- Carrier M, Le Gal G, Wells PS, Rodger MA. Systematic review: case-fatality rates of recurrent venous thromboembolism and major bleeding events among patients treated for venous thromboembolism. *Ann Intern Med*. 2010;152:578–589.
- Kearon C, Ginsberg JS, Anderson DR, et al. Comparison of 1 month with 3 months of anticoagulation for a first episode of venous thromboembolism associated with a transient risk factor. *J Thromb Haemost*. 2004;2:743–749.

12. Schulman S, Rhedin AS, Lindmarker P, et al. A comparison of six weeks with six months of oral anticoagulant therapy after a first episode of venous thromboembolism. Duration of Anticoagulation Trial Study Group. *N Engl J Med*. 1995;332:1661-1665.
13. Lee AY, Levine MN, Baker RL, et al. Low-molecular-weight heparin versus a coumarin for the prevention of recurrent venous thromboembolism in patients with cancer. *N Engl J Med*. 2003;349:146-153.
14. Kearon C, Ginsberg JS, Kovacs MJ, et al. Comparison of low-intensity warfarin therapy with conventional-intensity warfarin therapy for long-term prevention of recurrent venous thromboembolism. *N Engl J Med*. 2003;349:631-639.
15. Palareti G, Legnani C, Cosmi B, et al. Predictive value of D-dimer test for recurrent venous thromboembolism after anticoagulation withdrawal in subjects with a previous idiopathic event and in carriers of congenital thrombophilia. *Circulation*. 2003;108:313-318.
16. Palareti G, Legnani C, Cosmi B, et al. Risk of venous thromboembolism recurrence: high negative predictive value of D-dimer performed after oral anticoagulation is stopped. *Thromb Haemost*. 2002;87:7-12.
17. Palareti G, Cosmi B, Legnani C, et al. D-dimer testing to determine the duration of anticoagulation therapy. *N Engl J Med*. 2006;355:1780-1789.
18. Cosmi B, Legnani C, Tosi A, et al. Use of D-dimer testing to determine duration of anticoagulation, risk of cardiovascular events and occult cancer after a first episode of idiopathic venous thromboembolism: the extended follow-up of the PROLONG study. *J Thromb Thrombol*. 2009;28:381-388.
19. Ageno W, Cosmi B, Ghirarduzzi A, et al. The negative predictive value of D-dimer on the risk of recurrent venous thromboembolism in patients with multiple previous events: a prospective cohort study (the PROLONG PLUS study). *Am J Hematol*. 2012;87:713-715.
20. Verhovsek M, Douketis JD, Yi Q, et al. Systematic review: D-dimer to predict recurrent disease after stopping anticoagulant therapy for unprovoked venous thromboembolism. *Ann Intern Med*. 2008;149:481-490.
21. Prandoni P, Lensing AW, Prins MH, et al. Residual venous thrombosis as a predictive factor of recurrent venous thromboembolism. *Ann Intern Med*. 2002;137:955-960.
22. Siragusa S, Malata A, Anastasio R, et al. Residual vein thrombosis to establish duration of anticoagulation after a first episode of deep vein thrombosis: the Duration of Anticoagulation based on Compression Ultrasonography (DACUS) study. *Blood*. 2008;112:511-515.
23. Prandoni P, Lensing AW, Bernardi E, et al. The diagnostic value of compression ultrasonography in patients with suspected recurrent deep vein thrombosis. *Thromb Haemost*. 2002;88:402-406.
24. Prandoni P, Prins MH, Lensing AW, et al. Residual thrombosis on ultrasonography to guide the duration of anticoagulation in patients with deep venous thrombosis: a randomized trial. *Ann Intern Med*. 2009;150:577-585.
25. [No authors listed.] Randomised trial of cholesterol lowering in 4444 patients with coronary heart disease: the Scandinavian Simvastatin Survival Study (4S). *Lancet*. 1994;344:1383-1389.
26. Lewis SJ, Moye LA, Sacks FM, et al. Effect of pravastatin on cardiovascular events in older patients with myocardial infarction and cholesterol levels in the average range. Results of the Cholesterol and Recurrent Events (CARE) trial. *Ann Intern Med*. 1998;129:681-689.
27. Kearney D, Fitzgerald D. The anti-thrombotic effects of statins. *J Am Coll Cardiol*. 1999;33:1305-1307.
28. Squizzato A, Galli M, Romualdi E, et al. Statins, fibrates, and venous thromboembolism: a meta-analysis. *Eur Heart J*. 2010;31:1248-1256.
29. Ridker PM, Pradhan A, MacFadyen JG, et al. Cardiovascular benefits and diabetes risks of statin therapy in primary prevention: an analysis from the JUPITER trial. *Lancet*. 2012;380:565-571.
30. Rodriguez AL, Wojcik BM, Wroblewski SK, et al. Statins, inflammation and deep vein thrombosis: a systematic review. *J Thromb Thrombolysis*. 2012;33:371-382.
31. Cushman M. A new indication for statins to prevent venous thromboembolism? Not yet. *J Thromb Haemost*. 2009;7:511-513.
32. Biere-Rafi S, Hutten BA, Squizzato A, et al. Statin treatment and the risk of recurrent pulmonary embolism. *Eur Heart J*. 2013;34:1800-1806.
33. Becattini C, Agnelli G, Schenone A, et al. Aspirin for preventing the recurrence of venous thromboembolism. *N Engl J Med*. 2012;366:1959-1967.
34. Brighton TA, Eikelboom JW, Mann K, et al. Low-dose aspirin for preventing recurrent venous thromboembolism. *N Engl J Med*. 2012;367:1979-1987.
35. Ridker PM, Goldhaber SZ, Danielson E, et al. Long-term, low-intensity warfarin therapy for the prevention of recurrent venous thromboembolism. *N Engl J Med*. 2003;348:1425-1434.
36. Kovacs MJ. The standard is still the standard or why an INR of 2-3 is still the optimal intensity for secondary prevention of venous thromboembolism. *J Thromb Thrombolysis*. 2006;21:53-56.
37. Weitz JI. Factor Xa and thrombin as targets for new oral anticoagulants. *Thromb Res*. 2011;127(suppl 2):S5-S12.
38. Haas S, Spannagl M, Schellong SM. Novel oral anticoagulants—key messages for the angiologist. *Vasa*. 2012;41:177-191.
39. Makaryus JN, Halperin JL, Lau JF. Oral anticoagulants in the management of venous thromboembolism. *Nat Rev Cardiol*. 2013;10:397-409.
40. Eriksson BI, Dahl OE, Rosenschon N, et al. Oral dabigatran etexilate vs. subcutaneous enoxaparin for the prevention of venous thromboembolism after total knee replacement: the RE-MODEL randomized trial. *J Thromb Haemost*. 2007;5:2178-2185.
41. Eriksson BI, Dahl OE, Huo MH, et al. Oral dabigatran versus enoxaparin for thromboprophylaxis after primary total hip arthroplasty (RE-NOVATE II*). A randomised, double-blind, non-inferiority trial. *Thromb Haemost*. 2011;105:721-729.
42. Schulman S, Kearon C, Kakkar AK, et al. Dabigatran versus warfarin in the treatment of acute venous thromboembolism. *N Engl J Med*. 2009;361:2342-2352.
43. Schulman S. Treatment of venous thromboembolism with dabigatran. *Curr Opin Pulm Med*. 2012;18:410-415.
44. Schulman S, Kearon C, Kakkar AK, et al. Extended use of dabigatran, warfarin, or placebo in venous thromboembolism. *N Engl J Med*. 2013;368:709-718.
45. Perzborn E, Roehrig S, Straub A, et al. Rivaroxaban: a new oral factor Xa inhibitor. *Arterioscler Thromb Vasc Biol*. 2010;30:376-381.
46. Baumann Kreuziger LM, Morton CT, Dries DJ. New anticoagulants: a concise review. *J Trauma Acute Care Surg*. 2012;73:983-992.
47. Turun S, Banghua L, Yuan Y, et al. A systematic review of rivaroxaban versus enoxaparin in the prevention of venous thromboembolism after hip or knee replacement. *Thromb Res*. 2011;127:525-534.
48. Bauersachs R, Berkowitz SD, Brenner B, et al. Oral rivaroxaban for symptomatic venous thromboembolism. *N Engl J Med*. 2010;363:2499-2510.
49. Buller HR, Prins MH, Lensin AW, et al. Oral rivaroxaban for the treatment of symptomatic pulmonary embolism. *N Engl J Med*. 2012;366:1287-1297.
50. Prandoni P. Anticoagulant treatment of pulmonary embolism: impact and implications of the EINSTEIN PE study. *Eur J Haematol*. 2012;89:281-287.
51. Romualdi E, Donadini MP, Ageno W. Oral rivaroxaban after symptomatic venous thromboembolism: the continued treatment study (EINSTEIN-extension study). *Expert Rev Cardiovasc Ther*. 2011;9:841-844.
52. Raghavan N, Frost CE, Yu Z, et al. Apixaban metabolism and pharmacokinetics after oral administration to humans. *Drug Metab Dispos*. 2009;37:74-81.
53. Lassen MR, Raskob GE, Gallus A, et al. Apixaban or enoxaparin for thromboprophylaxis after knee replacement. *N Engl J Med*. 2009;361:594-604.
54. Lassen MR, Raskob GE, Gallus A, et al. Apixaban versus enoxaparin for thromboprophylaxis after knee replacement (ADVANCE-2): a randomised double-blind trial. *Lancet*. 2010;375:807-815.
55. Lassen MR, Gallus A, Raskob GE, et al. Apixaban versus enoxaparin for thromboprophylaxis after hip replacement. *N Engl J Med*. 2010;363:2487-2498.
56. Goldhaber SZ, Leizorovicz A, Kakkar AK, et al. Apixaban versus enoxaparin for thromboprophylaxis in medically ill patients. *N Engl J Med*. 2011;365:2167-2177.
57. Agnelli G, Buller HR, Cohen A, et al. Oral apixaban for the treatment of acute venous thromboembolism. *N Engl J Med*. In press.
58. Agnelli G, Buller HR, Cohen A, et al. Apixaban for extended treatment of venous thromboembolism. *N Engl J Med*. 2013;368:699-708.
59. Ruff CT, Giugliano RP, Antman EM, et al. Evaluation of the novel factor Xa inhibitor edoxaban compared with warfarin in patients with atrial fibrillation: design and rationale for the Effective Anticoagulation with factor Xa Next Generation in Atrial Fibrillation-Thrombolysis in Myocardial Infarction study 48 (ENGAGE AF-TIMI 48). *Am Heart J*. 2010;160:635-641.
60. Turpie AG, Bauer KA, Davidson BL, et al. A randomized evaluation of betrixaban, an oral factor Xa inhibitor, for prevention of thromboembolic events after total knee replacement (EXPERT). *Thromb Haemost*. 2009;101:68-76.
61. Steg PG, Mehta SR, Pollack CV Jr, et al. Design and rationale of the Treatment of Acute Coronary Syndromes with Otamixaban trial: a double-blind triple-dummy 2-stage randomized trial comparing otamixaban to unfractionated heparin and eptifibatide in non-ST-segment elevation acute coronary syndromes with a planned early invasive strategy. *Am Heart J*. 2012;164:817-824.